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SPARE PARTS LIST OF 
DRYWALL SANDER RD-DS08

NO Accessory name AMOUNT NO Accessory name AMOUN

1 Brush cover 2 47 Short brush strip 1

2 Carbon brush 2 48 disc 1

3 Brush holder 2 49 ST4*10 pointed head 1

4 Case back cover 1 50 Long brush strip 1

5 Screw BT4*12 3 51 FG-S225 sticky disk 1

6 Case cover 1 52 Cable assembly 1

7 Screw BT4*14 43 53 Power cord jacket 1

8 Brain M4*25 with flat
 

4 54 Left handle 1

9 Power cord jacket 2 55 Crimping board 1

10 chassis 1 56 Capacitor 3H*0.33 1

11 Spring 2 57 switch 1

12 stator 1 58 Governor 1
13 Gasket ST4*50 2 59 Handle spring 1

14 Windshield 1 60 Magnetic ring 2

15 608 bearing sleeve 1 61 M6 nut 2

16 627 2RS bearing 1 62 Cable 1

17 Dust ring 1 63 Main aluminum tube 1

18 Rotor 1 63A Folding lower joint 1

19 Middle cover 1 63B Folding upper joint 1

20 Gasket 10*18*0.2 1 63C Blind rivet 1

21 6000 2RS bearing 4 63D 5*35 cylindrical pin 1

22 10-axis card 2 63E Folding the lower 1

23 20*9*4 wool ring 1 63F Folding the lower 1

24 Small bevel 1 63G Folding jacket 2

25 Turn the dust ring 2 63H Short main aluminum 1

26 Rotating sleeve 1 64 Dust pipe joint 1

27 M4's large flat pad 4 65 Left front fork 1

28 Gear box cover 1 66 Dust guide tube 1

29 Brain M4*12 with flat
 

8 67 Throat card 25-38 1

30 Gearbox 1 68 Throat card 25-38 2

31 Disc spring 4 69 Right handle 1

32 3*10 semi-circle key 2 70 Right front fork 1

33 Small pinion 1 71 M6 Hexagonal Pin 2

34 Umbrella gear 1 72 Left rear handle 1

35 26 hole card 2 73 Right rear handle 1

36 Small end cap 1 74 Extension rod 1

37 607 2Z bearing 1

38 big gear 1

39 The front cover 1

40 Brain M4*20 with flat
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41 24.2*3 oil seal 1

42 Output shaft 1

43 Suction adjustment 1

44 Disc side cover 1

45 ST3*10 pointed head pad 1

46 Blockages 1


